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Appendix A.1: Test Results of 20dB Bandwidth 

Test Result 
 

TestMode Antenna Channel 20db EBW[MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

2.4GHz Ant1 

2402 1.341 2401.331 2402.672 --- PASS 

2441 1.326 2440.331 2441.657 --- PASS 

2480 1.296 2479.358 2480.654 --- PASS 
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Test Graphs 
 

2.4GHz_Ant1_2402 

 
2.4GHz_Ant1_2441 

 
2.4GHz_Ant1_2480 
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Appendix A.2: Test Results of 99% Bandwidth 

Test Result 
 

TestMode Antenna Channel OCB [MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

2.4GHz Ant1 

2402 1.1919 2401.4007 2402.5926 --- PASS 

2441 1.1907 2440.3997 2441.5904 --- PASS 

2480 1.1916 2479.3985 2480.5901 --- PASS 
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Test Graphs 
 

2.4GHz_Ant1_2402 

 
2.4GHz_Ant1_2441 

 
2.4GHz_Ant1_2480 
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Appendix A.3: Test Results of Carrier Frequency Separation 

Test Result 
 

TestMode Antenna Channel Result[MHz] Limit[MHz] Verdict 

2.4GHz Ant1 Hop 1.14 ≥0.894 PASS 
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Test Graphs 
 

2.4GHz_Ant1_Hop 
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Appendix A.4: Test Results of Time of Occupancy 

Test Result 
 

TestMode Antenna Channel 
BurstWidth 

[ms] 
TotalHops 

[Num] 
Result[s] Limit[s] Verdict 

2.4GHz Ant1 Hop 2.889 106 0.306 ≤0.4 PASS 
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Test Graphs 
 

2.4GHz_Ant1_Hop 
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Appendix A.5: Test Results of Number of Hopping Frequency 

Test Result 
 

TestMode Antenna Channel Result[Num] Limit[Num] Verdict 

2.4GHz Ant1 Hop 79 ≥15 PASS 
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Test Graphs 
 

2.4GHz_Ant1_Hop 
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Appendix A.6: Test Results of Band Edge Measurements 

Test Result 
 

TestMode Antenna ChName Channel 
RefLevel 

[dBm] 
Result 
[dBm] 

Limit 
[dBm] 

Verdict 

2.4GHz Ant1 
Low 2402 0.76 -43.62 ≤-19.24 PASS 

High 2480 0.59 -46.21 ≤-19.41 PASS 

2.4GHz Ant1 
Hopping 2402 -1.57 -41.75 ≤-21.57 PASS 

Hopping 2480 1.48 -44.20 ≤-18.52 PASS 
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Test Graphs 
 

2.4GHz_Ant1_Low_2402 

 
2.4GHz_Ant1_High_2480 

 
2.4GHz_Ant1_Hopping_2402 

 
2.4GHz_Ant1_Hopping_2480 
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Appendix A.7: Test Results of Conducted Spurious Emission 

Test Result 
 

TestMode Antenna Channel 
FreqRange 

[MHz] 
RefLevel 

[dBm] 
Result 
[dBm] 

Limit 
[dBm] 

Verdict 

2.4GHz Ant1 

2402 

Reference 0.54 0.54 --- PASS 

30~1000 0.54 -41.63 ≤-19.46 PASS 

1000~26500 0.54 -31.9 ≤-19.46 PASS 

2441 

Reference -0.91 -0.91 --- PASS 

30~1000 -0.91 -39.11 ≤-20.91 PASS 

1000~26500 -0.91 -32.14 ≤-20.91 PASS 

2480 

Reference -0.35 -0.35 --- PASS 

30~1000 -0.35 -40.78 ≤-20.35 PASS 

1000~26500 -0.35 -31.71 ≤-20.35 PASS 
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Test Graphs 
 

2.4GHz_Ant1_2402_0~Reference 

 
2.4GHz_Ant1_2402_30~1000 

 
2.4GHz_Ant1_2402_1000~26500 
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2.4GHz_Ant1_2441_0~Reference 

 
2.4GHz_Ant1_2441_30~1000 

 
2.4GHz_Ant1_2441_1000~26500 
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2.4GHz_Ant1_2480_0~Reference 

 
2.4GHz_Ant1_2480_30~1000 

 
2.4GHz_Ant1_2480_1000~26500 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN25UXTY 001 

Page 19 of 38 

 

 

 
 

Appendix A.8: Test Results of Radiated Spurious Emissions 

Note:  
1) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz - 1GHz 
 

 
 

EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Mid channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

45.594615 15.57 40.00 24.43 100.0 H 344.0 -18.8 

104.615385 14.82 43.50 28.68 100.0 H 65.0 -18.9 

245.638462 33.76 46.00 12.24 100.0 H 204.0 -17.5 

472.730385 27.91 46.00 18.09 100.0 H 358.0 -12.3 

887.591923 28.04 46.00 17.96 100.0 H 65.0 -4.9 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Mid channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

45.482692 20.21 40.00 19.79 100.0 V 104.0 -18.9 

102.265000 21.72 43.50 21.78 100.0 V 0.0 -19.0 

242.243462 31.70 46.00 14.30 100.0 V 218.0 -17.6 

421.059231 28.50 46.00 17.50 100.0 V 138.0 -13.2 

796.896923 28.18 46.00 17.82 100.0 V 327.0 -6.3 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz - 18GHz 

Note: The highest waveform in the figure is 2.4GHz Fundamental. 
 

 
 

EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Low channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4792.000000 52.15 --- 74.00 21.85 150.0 H 25.0 13.3 

4803.500000 --- 41.93 54.00 12.07 150.0 H 86.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Low channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4807.000000 --- 41.28 54.00 12.72 150.0 V 17.0 13.3 

4816.500000 52.30 --- 74.00 21.70 150.0 V 143.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Low channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7486.691667 44.26 --- 74.00 29.74 150.0 H 206.0 8.7 

7489.641667 --- 34.77 54.00 19.23 150.0 H 168.0 8.7 

12149.166667 51.03 --- 74.00 22.97 150.0 H 156.0 16.7 

12149.658333 --- 43.60 54.00 10.40 150.0 H 332.0 16.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Low channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7218.241667 --- 36.13 54.00 17.87 150.0 V 295.0 8.7 

7253.641667 43.43 --- 74.00 30.57 150.0 V 273.0 8.5 

12152.608333 --- 42.70 54.00 11.30 150.0 V 305.0 16.6 

12155.066667 50.97 --- 74.00 23.03 150.0 V 139.0 16.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Mid channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4856.000000 52.66 --- 74.00 21.34 150.0 H 84.0 13.3 

4909.500000 --- 41.25 54.00 12.75 150.0 H 64.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Mid channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4855.000000 --- 41.14 54.00 12.86 150.0 V 28.0 13.3 

4894.000000 52.26 --- 74.00 21.74 150.0 V 336.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Mid channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

6508.766667 45.70 --- 74.00 28.30 150.0 H 141.0 8.8 

6509.258333 --- 41.04 54.00 12.96 150.0 H 141.0 8.8 

12134.908333 50.94 --- 74.00 23.06 150.0 H 163.0 16.3 

12150.150000 --- 43.38 54.00 10.62 150.0 H 141.0 16.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Mid channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7209.883333 43.81 --- 74.00 30.19 150.0 V 256.0 8.7 

7212.833333 --- 36.76 54.00 17.24 150.0 V 104.0 8.7 

12140.808333 --- 43.47 54.00 10.53 150.0 V 199.0 16.5 

12148.675000 51.00 --- 74.00 23.00 150.0 V 221.0 16.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_High channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4958.000000 52.24 --- 74.00 21.76 150.0 H 6.0 13.3 

4959.500000 --- 41.53 54.00 12.47 150.0 H 163.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN25UXTY 001 

Page 30 of 38 

 

 

 
 

 

 
 

EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_High channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4911.000000 53.17 --- 74.00 20.83 150.0 V 104.0 13.3 

4957.500000 --- 41.61 54.00 12.39 150.0 V 117.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_High channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

6613.000000 46.16 --- 74.00 27.84 150.0 H 144.0 8.8 

6613.000000 --- 41.14 54.00 12.86 150.0 H 144.0 8.8 

12051.816667 --- 42.88 54.00 11.12 150.0 H 36.0 16.2 

12136.875000 50.81 --- 74.00 23.19 150.0 H 92.0 16.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_High channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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n
 d

B
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/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7435.066667 44.95 --- 74.00 29.05 150.0 V 206.0 8.4 

7436.541667 --- 35.49 54.00 18.51 150.0 V 79.0 8.4 

12132.450000 50.58 --- 74.00 23.42 150.0 V 249.0 16.3 

12155.066667 --- 42.62 54.00 11.38 150.0 V 0.0 16.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.9: Test Results of Radiated Emissions in Restricted Bands 

 
 
 

EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Low channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2321.882353 --- 41.50 54.00 12.50 150.0 H 168.0 8.2 

2348.558824 51.65 --- 74.00 22.35 150.0 H 359.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_Low channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2341.102941 --- 40.58 54.00 13.42 150.0 V 182.0 8.4 

2342.132353 51.39 --- 74.00 22.61 150.0 V 175.0 8.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_High channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2483.860294 --- 43.31 54.00 10.69 150.0 H 169.0 9.0 

2484.882353 52.90 --- 74.00 21.10 150.0 H 169.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Lenovo Legion H410 Wireless Gaming Receiver 

Model: H410D 

Test Mode: 2.4GHz_High channel 

Order No/Sample No: 168521531/A003904311-015 

Test Voltage: DC 5V From USB 

Remark: Temp 23 Humi:53% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2495.819853 --- 41.99 54.00 12.01 150.0 V 327.0 9.0 

2496.941177 53.71 --- 74.00 20.29 150.0 V 43.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.10: Test Results of Conducted Emission on AC Mains 

 
 
 

EUT Information 
EUT Name Lenovo Legion H410 Wireless Gaming Receiver 
Order Number: 168521531 

Model: H410D 

Test Mode: 2.4G Link 

Test Voltage: 120Vac, 60Hz 

Test Standard: FCC Part 15, RSS-GEN 

Test By:/Review By: Steve Lan/Shower Dai 

Tem./Hum./Pressure: 23.2°C/49.1%/101kPa 

Remark: SR2 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.150000 53.61 --- 65.84 12.22 L1 10.2 

0.150000 --- 35.93 55.68 19.75 L1 10.2 

0.179850 --- 31.31 54.49 23.18 L1 10.2 

0.179850 48.71 --- 64.49 15.78 L1 10.2 

0.493275 34.05 --- 56.11 22.06 L1 10.3 

0.499245 --- 22.65 46.01 23.36 L1 10.3 

4.093185 33.63 --- 56.00 22.37 L1 10.4 

4.505115 --- 23.35 46.00 22.65 L1 10.4 

9.797520 41.92 --- 60.00 18.08 L1 10.6 

10.301985 --- 29.33 50.00 20.67 L1 10.6 

12.149700 41.62 --- 60.00 18.38 L1 10.7 

12.785505 --- 31.02 50.00 18.98 L1 10.7 

 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

0.150000 53.27 --- 66.00 12.73 1000.0 9.000 L1 10.2 

0.150000 --- 33.63 55.36 21.73 1000.0 9.000 L1 10.2 
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EUT Information 
EUT Name Lenovo Legion H410 Wireless Gaming Receiver 
Order Number: 168521531 

Model: H410D 

Test Mode: 2.4G Link 

Test Voltage: 120Vac, 60Hz 

Test Standard: FCC Part 15, RSS-GEN 

Test By:/Review By: Steve Lan/Shower Dai 

Tem./Hum./Pressure: 23.2°C/49.1%/101kPa 

Remark: SR2 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.162000 53.02 --- 65.68 12.65 N 10.2 

0.162000 --- 35.39 55.52 20.13 N 10.2 

0.179850 49.05 --- 64.49 15.45 N 10.2 

0.185820 --- 30.21 54.22 24.01 N 10.2 

0.209700 43.44 --- 63.22 19.77 N 10.2 

0.212685 --- 26.10 53.10 27.00 N 10.2 

0.293280 39.90 --- 60.43 20.53 N 10.2 

0.296265 --- 18.46 50.35 31.89 N 10.2 

9.585585 --- 28.88 50.00 21.12 N 10.4 

9.597525 42.23 --- 60.00 17.77 N 10.4 

12.600435 --- 29.74 50.00 20.26 N 10.5 

13.149675 41.72 --- 60.00 18.28 N 10.5 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

0.162000 49.31 --- 65.36 16.05 1000.0 9.000 N 10.2 

0.162000 --- 29.67 55.16 25.49 1000.0 9.000 N 10.2 

 

 

Le
ve

l i
n 

dB
礦


